
 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

1 

CF153 
Triumph Tiger 900 / GT / PRO 

 
Kit for the left side  Kit for the right side 

ID Description Cat.No. Pcs  ID Description Cat.No. Pcs 

1 Steel adapter X156 1  1 Steel adapter X155 1 

2 Steel adapter X158 1  2 Steel adapter X157 1 

3 Bolt M8x50mm 837 1  3 Bolt M8x50mm 837 1 

4 Washer M8 803 1  4 Washer M8 803 1 

5 Dural.roller l=30mm 1391 1  5 Dural.roller l=30mm DV1391 1 

6 Bolt M10x80mm 852 1  6 Bolt M10x80mm 852 1 

7 AL insert to the protector X131 1  7 AL insert to the protector X131 1 

8 Protector PVPKN-0/16 1  8 Protector PVPKN-0/16 1 

9 Washer M10 804 3  9 Washer M10 804 3 

10 Nut M10-insurance 810 3  10 Nut M10-insurance 810 2 

11 Dural.roller l=9mm DV87 1  11 Steel.rod 10x300x30x30 1 

12 Dural.roller l=5mm DV16 2  12 Nut M10-classic 814 1 

13 Dural.roller l=29mm DV1357 1  13 Dural.roller l=5mm DV16 2 

14 Bolt M10x75x1,25mm 938 1  14 Dural.roller l=20mm DV1358 1 

15 Insert AL (black) X115 2  15 Bolt M10x65x1,25mm 945 1 

16 Plast. cover X4 2  16 Insert AL (black) X115 2 

17 Bolt M10x30mm 882 1  17 Plast. cover X4 2 

18 Bolt M8x25mm 833 1  18 Bolt M10x30mm 882 1 

19 Bolt M8x30mm 834 1  19 Bolt M8x25mm 833 1 

20 Sticker RDmoto  1  20 Sticker RDmoto  1 

 
We recommend using medium strength thread glue during assembly. 

 

 

 

 

 

 

 

 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

2 

 

 

 
 

Steel adapter ID.1. + 

dural.roller l=29mm ID.13 + 

insert Al ID.15 + bolt 

M10x75x1,25mm ID.14 + 

plast.cover ID.16 

 

Protector ID.8 + Al insert ID.7 

+ bolt M10x80mm ID.6 + 

washer M10 ID.9 + nut M10-

insurance ID.10 

 

Steel adapter ID.2 + bolt 

M8x50mm ID.3 + washer M8 

ID.4 + dural.roller l=30mm 

ID.5 

 

Bolt M10x30mm ID.17 + insert 

AL(black) ID.15 + plast.cover 

ID.16 + washer M10 ID.9 + nut 

M10 ID.10 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

3 

 
 

 

Steel rod 10x300x30x30 + 

dural.roller l=9mm ID.11 + 

washer M10 ID.9 + nut M10-

insurance ID.10 

 

Insert dural.roller l=5mm ID.12 

under the footrest holder, the 

screws remain original 

 

Insert dural.roller l=5mm ID.12 

under the footrest holder, the 

screws remain original 

 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

4 

 

 

 

 

Insert the 10x300x30x30mm steel 

rod with the glued M10 nut from 

this side. 

 

Steel adapter ID.2 + bolt 

M8x50mm ID.3 + washer M8 

ID.4 + dural.roller l=30mm 

ID.5 

 

Protector ID.8 + Al insert ID.7 

+ bolt M10x80mm ID.6 + 

washer M10 ID.9 + nut M10-

insurance ID.10 

 

Insert dural.roller l=5mm ID.13 

under the footrest holder, the 

screws remain original 

 

Insert dural.roller l=5mm ID.13 

under the footrest holder, the 

screws remain original 

 

Bolt M10x30mm ID.18 + insert 

AL(black) ID.16 + plast.cover 

ID.17 + washer M10 ID.9 + nut 

M10 ID.10 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

5 

 

 

 

Steel adapter ID.1. + 

dural.roller l=20mm ID.14 + 

insert Al ID.16 + bolt 

M10x65x1,25mm ID.15 + 

plast.cover ID.17 

 

Bolt M8x30mm ID.19, 

designed to connect frames. 

2x bolts M8x25mm ID.18 and 

ID.19 + 2x washers M8 ID.4 


